



GIA[®]

5355 Armada Drive
Carlsbad, CA 92008-4602
T +1 760 603 4500
F +1 760 603 1814
E labservice@gia.edu
www.gia.edu

QUALITY ASSURANCE SERVICE

Report No.: 5211040279

Date: July 08, 2020

Sample No	Setting	Weight	Shape	Color	Indication of Heat
1	Loose	0.19 ct	Square	Pink	Not present (NTE)
2	Loose	0.19 ct	Square	Blue-Green	Not present (NTE)
3	Loose	0.20 ct	Square	Light Blue	Not present (NTE)
4	Loose	0.20 ct	Square	Yellow-Green	Not present (NTE)
5	Loose	0.20 ct	Square	Yellow-Green	Not present (NTE)
6	Loose	0.21 ct	Square	Purple	Not present (NTE)
7	Loose	0.21 ct	Square	Blue	Not present (NTE)
8	Loose	0.22 ct	Square	Light Blue	Not present (NTE)
9	Loose	0.24 ct	Square	Pink	Not present (NTE)
10	Loose	0.26 ct	Square	Yellow-Green	Not present (NTE)

Disclaimers: Only required tests or determinations for indicated task(s) were performed. No further testing was done for gem identification or other treatment determination. In jewelry pieces, representative colored stone(s) from each jewelry piece were examined as far as size and mounting permits.